

[image: 1621409864(1)]
YL-12000T Pneumatic Unlock 
Installation & Operation 
Manual


[image: Z-6]





[bookmark: _GoBack]Special Notes.

▲ Damage to the equipment caused during shipment shall be claimed from the carrier.
▲ has been designed and manufactured. However, proper training and careful operations can also increase safety. The equipment shall not be operated or repaired without reading the instructions.
▲ identifies the power and current status on the motor nameplate and requires a professional and qualified electrician.
▲ To ensure life safety and avoid electric shock accidents, please ensure that all grounding locations are reliable.
▲ Company does not inform the local structural improvement of the product. There is no obligation for the previously sold product update.
▲ Please carefully read and fill in the Warranty Card on the final page of this manual and feed back to the dealer and the Company for filing. As one of the basis for providing after-sales service. Otherwise, it shall be deemed to automatically waive the right to enjoy the corresponding services and assume the responsibility.
▲ The shall not exceed the rated lifting weight of 27000 lbs (12.2T) load of the equipment.
▲ Read warning signs on certified devices.





Table of contents

1. Main Performance of the Lift.........................................................................................................pg 4

2. Basic parameters for the Lift,........................................................................................................pg 4

3. Overall dimensions of the Lift,....................................................................................................pg5

4. Installation of lift...........................................................................................................................pg 5

5. Lift debugging................................................................................................................................pg 6

6. Maintenance and Inspection of lift................................................................................................pg 7

7. Parts decomposition diagram and schedule of Lift........................................................................pg 8

8. Hydraulic system and electrical elements of the lift....................................................................pg52

9. Common troubleshooting method..................................................................................................pg57

10. Packing list...................................................................................................................................pg58

11. List of vulnerable parts:................................................................................................................pg59











1. Main performance of the Lift

● Double parking space parking elevator, beautiful appearance, save site space.

● Motor drive oil pump drive hydraulic cylinder, wire rope drive, quiet working environment.

● Mechanical safety lock, can be arbitrarily locked within the design range of height for operation, safe and reliable.

● Four corners can be adjustable in the locking position.


2. Basic parameters for the Lift
	Model:
	A
	B
	C
	D
	E
	F
	G
	H
	I

	12000T
-6,550 m
	2365mm
	220mm
	1675mm
	3533mm
	3303mm
	4003mm
	2930mm
	1830mm
	610mm

	12,000T -7500 m
	2365mm
	220mm
	1675mm
	3533mm
	3303mm
	4003mm
	2930mm
	1830mm
	610mm

	
	
	
	
	
	
	
	
	
	

	J
	K
	L
	M
	N
	O
	P
	Load load
	Power supply

	955mm
	1330mm
	4003mm
	3303mm
	7792mm
	6810mm
	6010mm
	6620mm
	27,000 lbs
	240/50HZ,4.0KW

	955mm
	1330mm
	4003mm
	3303mm
	8742mm
	7760mm
	6960mm
	7570mm
	27,000 lbs
	240V/50HZ,4.0KW

	
	
	
	
	
	
	
	
	
	


Test load:                13.7t
Test rise time:             91s
Test drop time:             27s
Test air pressure:            0.6mpa
Test the Hydraulic Pressure:    26mpa

 
3. Overall dimensions of the lift
Refer to (Figures I and Figure 2).

4. Installation of the lift

Step 1:  Before selecting the site to install the new lift, note the following:
1.)The position of lift shall be based to the requirements of the design planning plan of the whole field.
2.) determines the installation location and lines it according to the foundation drawing size of Figure 1.
3.) determines that the ground is free of any defects and guarantees the foundation mix strength to 3000psi (2.1kg/m m)
4.) leave the box for missing parts and damage in transport. According to the packing list.

Step 2:  Install columns and beams (Z-1,Z-2) and install fuse plates and sliders.(Z-2,Z-2-1,Z-2-2).

Step 3:  Install crossbeam and runway, wire rope, baffle and shield. (Z-3,Z-3-1,Z-3-2,Z-3-3,Z-3-4).

Step 4:  Install the power unit, tubing, and pneumatic fittings (Z-4,Z-4-1).

Step 5:  Install the boarding board, rubber brake rubber pad.(Z-5).

Step6:  Connect the power supply and add hydraulic oil according to the requirements on the motor nameplate.

Step7:  Point up and observe whether the position of the wire rope is correct. Electromagnet unlock insurance down the runway to the lowest point, adjust the tension of the wire rope to make the four consistent. Connect the power supply and add hydraulic oil according to the requirements on the motor nameplate.

Step 8:  Fixed Z-4-2 s.

Step 9:  Adjust the position between the column components and the cross beam. Limit blocks are required to be close to the column. Adjust the perpendicular alignment of the column to the ground plane with iron inserts. Beat anchor bolt holes and fastening bolts.

Step 10:  Adjust the runway level. Lift a certain height to lock it out. Measure the level, adjust the nut to the required position and lock.

Step 11:  Post all labels and finishing.



5. Operation of the lift

☞ The fills the power unit fuel tank with pressurized oil (hydraulic oil plate No.: N32 or N46).

☞ The points the rise start button to cause the runway frame to rise and remove the support frame. Pay special attention to observe the wire rope during the first point movement
Inside the wheel, take the correct position.

☞ Press the drop button to keep the elevator in the normal drop lock, and observe whether the lock block can effectively enter the square hole of the lifting bar.

☞ descent runway frame to the lowest position and adjust the nuts on the four ropes to the same tension.

☞ no-load test run up and down twice to check whether all parts work normally. Check the track locking reliability, repeat several times and check whether the hydraulic system works normally.



Special attention to the lift

▲ Vehicles parked on the runway have to brake and use tire wedges.

▲ When lifting and lowering vehicles, note that the surrounding people and objects should not stay close to the lift.

▲ Four columns shall be perpendicular to the ground plane after installation, otherwise there will be danger in use!

▲Before the descent operation, the lock block can leave the lifting bar square hole. Otherwise will cause damage to the operating mechanism.






6. Instructions for the maintenance and inspection of the lift
Routine maintenance and inspection

1. Check the working position of the safety lock during the operation

2. Check the unlocking and padlock of the safety lock and post fuse

3. Check the hydraulic connections, air pipe connections and hose for leakage

4. Check the wire rope connection if —— is bent, broken and loose.

5. Check wear during rope lifting.

6. Check all card spring connections and be connected reliably.

7. Check all connections of bolts, nuts and screws ——, tighten immediately

8. Check the wiring and switches for damage.

9. Check the foundation strength around the expansion bolts.

10. The shshaft shall be lubricated at least once or regularly after the lift is service
  
Weekly maintenance and Inspection

1. Check the strength and connection of expansion bolts and tighten immediately if found loose

2. Check the foundation strength around the expansion bolts

3. Check the hydraulic oil level height

4. Check and tighten the loose bolts, nuts, and screws

5. Check all range wheel and range shaft alignment

Monthly maintenance and Inspection

1. Lubricate the cable wheel and the cable wheel shaft

2. Check the wear of wire rope and replace immediately with serious wear

3. Replace the hydraulic oil.



7.Parts decomposition diagram and schedule of lift
Figure 1


[image: 27000-装配体]








Figure II
[image: 27000-装配体-2]

1-2-3-4

[image: 1-2-3-4-手动版]










5-6


[image: 5-6]









7-8-11-12-13-14



[image: 7-8-11-12-13-14]








9-10-15-64

[image: 9-10-15-64]










16-17-18-19-20-21-22-23-24-25-26-27-28-29


[image: 16-17-18-19-20-21-22-23-24-25-26-27-28-29]









30-31-32-33-34-35-36-37-38-39-40-41-42-43-44-45-46-47-48-49-50


[image: 30-31-32-33-34-35-36-37-38-39-40-41-42-43-44-45-46-47-48-49-50]









51-102-103-105



[image: 51-102-103-105-手动版]








52-53-56-58-59-60-61-70-71-72-73


[image: 52-53-56-58-59-60-61-70-71-72-73-手动版]









55-57-62-65-66-68


[image: 55-57-62-65-66-68]









68-69-76-77-78-83-84-85-86-87


[image: 68-69-76-77-78-83-84-85-86-87]









74-79-80-81-82

[image: 74-79-80-81-82]










75-88-89-90-91-92-93-94-95-96-97-98-104-106


[image: 75-88-89-90-91-92-93-94-95-96-97-98-104-106]









99-100-101



[image: 99-100-101]








ZPT-1

[image: ZPT-1]










ZPT-1-1


[image: ZPT-1-1]









ZPT-1-2


[image: ZPT-1-2]









ZPT-1-3



[image: ZPT-1-3]








ZPT-1-4


[image: ZPT-1-4]









ZPT-2

[image: ZPT-2]










ZPT-2-1


[image: ZPT-2-1]









ZPT-2-2

[image: ZPT-2-2]










ZPT-3



[image: ZPT-3]








Z-1



[image: Z-1]








Z-2



[image: Z-2]








Z-2-1




[image: 27000  横梁与立柱安装示意图]







Z-2-2





[image: 27000  横梁与立柱安装示意图-2]






Z-2-3


[image: Z-2-3]









Z-3

[image: Z-3]










Z-3-1

[image: Z-3-1]










Z-3-2



[image: Z-3-2]








Z-3-3



[image: Z-3-3]








Z-4



[image: Z-4]








Z-4-1


[image: Z-4-1]









Z-4-2


[image: Z-5-1]









Z-5

[image: Z-5]










Z-6




[image: Z-6]








Parts schedule
	Master number
	Sub-serial number
	Product Name
	Quantity / machine

	27000-Pneumatic unlock

	Welding part

	1 
	
	Main column assembly
	1

	2 
	
	Auxiliary column-A assembly
	1

	3 
	
	Auxiliary column-B assembly
	2

	4 
	
	Column fuse plate assembly
	4

	5 
	
	Main platform assembly
	1

	6 
	
	Auxiliary platform assembly
	1

	7 
	
	Main platform oil cylinder front rope wheel shaft assembly
	1

	8 
	
	Main platform oil cylinder rear rope wheel shaft assembly
	1

	9 
	
	cylinder rear beam assembly
	1

	10 
	
	Cylinder front cross-beam assembly
	1

	11 
	
	Cross am rope wheel shaft
	4

	12 
	
	Beam mechanical safety hook
	4

	13 
	
	Cross-bar pneumatic insurance hook A
	2

	14 
	
	Cross-bar pneumatic insurance hook B
	2

	15 
	
	Car board assembly
	2

	
	
	
	

	Standard parts

	16 
	
	M5X15 round-head bolt
	8+8

	17 
	
	M6 × 15 Flat-head screw
	16

	18 
	
	M6 × 15 External hexagon bolt
	2

	19 
	
	M6X15 round-head bolt
	32

	20 
	
	M6 × 20 round-head bolt
	2+4+2

	21 
	
	M6 × 25 External hexagon bolt
	8

	22 
	
	M8 × 15 round-head bolt
	8

	23 
	
	M8 × 15 External hexagon bolt
	4

	24 
	
	M8 × 35 flat-head screw
	8

	25 
	
	M8X35 outer hexagon bolt
	4

	26 
	
	M12 × 25 Flat-head screw
	24

	27 
	
	M12 × 30 external hexagon bolt
	4+2

	28 
	
	M14 × 50 outer hexagon bolt
	8

	29 
	
	M14 × 60 outer hexagon bolt
	8

	30 
	
	Diameter: 5 flat pad
	8+8

	31 
	
	Diameter: 5 bullet pad
	8

	32 
	
	Diameter: 6 flat pad
	4+2+2+32

	33 
	
	Diameter: 6 bullet pad
	4+2+2+32

	34 
	
	Diameter: 8 flat pad
	8+8+4

	35 
	
	Diameter: 8 bullet pad
	8+8+4

	36 
	
	Diameter: 12 flat pad
	4+2

	37 
	
	Diameter: 12 bullet pad
	4+2

	38 
	
	Diameter: 14 flat pad
	16

	39 
	
	Diameter: 14 bullet pad
	16

	40 
	
	Diameter: 24 flat pad
	8

	41 
	
	Diameter: 30 flat pad
	8

	42 
	
	M5 nut
	8

	43 
	
	M6 nut
	4

	44 
	
	M6 self-locking nut
	8

	45 
	
	M8 nut
	4

	46 
	
	M8 self-locking nut
	8

	47 
	
	M10 butter tter
	2+4

	48 
	
	M24 nut
	8

	49 
	
	M30 nut
	8

	50 
	
	M30 self-locking nut
	1

	

	Column assembly part

	
	1 
	Main column assembly
	1

	
	2 
	Auxiliary column-A assembly
	1

	
	3 
	Auxiliary column-B assembly
	2

	51 
	
	Power unit
	1

	52 
	
	9 / 16 Tip power unit connector
	1

	53 
	
	￠ 14 Copper sealing gasket
	1

	
	25 
	M8X35 outer hexagon bolt
	4

	
	34 
	Diameter: 8 flat pad
	8

	
	35 
	Diameter: 8 bullet pad
	4

	
	45 
	M8 nut
	4

	54 
	
	Central electric control box (power selection and distribution box part)
	1

	
	20 
	M6 × 20 round head bolt (power distribution box section)
	4

	
	32 
	Diameter 6 flat pad (distribution distribution box part)
	4

	
	33 
	Diameter 6 bullet pad (distribution distribution box part)
	4

	
	43 
	M6 nut (power distribution box section)
	4

	55 
	
	AL-3000-03 large oil and water separator
	1

	56 
	
	Right-angle air connector for ￠ 8
	2

	
	20 
	M6 × 20 round-head bolt
	2

	
	32 
	Diameter: 6 flat pad
	2

	
	33 
	Diameter: 6 bullet pad
	2

	57 
	
	Oil and water separator protection bracket
	1

	
	18 
	M6 × 15 External hexagon bolt
	2

	
	32 
	Diameter: 6 flat pad
	2

	
	33 
	Diameter: 6 bullet pad
	2

	58 
	
	TSV86522-S pneumatic unlock panel valve
	1

	59 
	
	Pass-through air connector for ￠ 8
	2

	60 
	
	Micro-silencer
	2

	61 
	
	Plug head
	1

	62 
	
	￠ 8, trachea
	1

	63 
	
	Travel switch (optional and power distribution box section)
	2

	
	16 
	M5X15 round head bolt (distribution distribution box section)
	8

	
	30 
	Diameter 5 flat pad (distribution distribution box part)
	8

	
	31 
	Diameter 5 bullet pad (distribution distribution box part)
	8

	
	4 
	Column fuse plate assembly
	4

	
	40 
	Diameter: 24 flat pad
	8

	
	48 
	M24 nut
	8

	
	27 
	M12 × 30 external hexagon bolt
	4

	
	36 
	Diameter: 12 flat pad
	4

	
	37 
	Diameter: 12 bullet pad
	4

	

	Platform assembly part

	
	5 
	Main platform assembly
	1

	
	6 
	Auxiliary platform assembly
	1

	64 
	
	Oil cylinder
	1

	65 
	
	Cylinl shaft
	1

	66 
	
	Diameter 60 card spring
	2

	67 
	
	Steel ire pull plate
	1

	68 
	
	Wire rope sliding slide
	2

	
	20 
	M6 × 20 round-head bolt
	2

	69 
	
	Steel wire rope locking plate
	 

	
	50 
	M30 self-locking nut
	1

	70 
	
	90 ° ZG3/8 internal and outer connector
	1

	71 
	
	ZG3/8 tooth explosion-proof valve
	1

	72 
	
	9 / 16 Tip tip
	1

	73 
	
	Diameter: 16 copper pad
	2

	74 
	
	Double head 9 / 16 tip oil pipe is always one bend
	1

	
	62 
	￠ 8, trachea
	3

	75 
	
	Three-gas connector for ￠ 8
	1

	76 
	
	Platform steel wire rope wheel
	6

	77 
	
	Nylon wear sleeve
	6

	78 
	
	Main platform rope wheel gasket
	4

	
	7 
	Main platform oil cylinder front rope wheel shaft assembly
	1

	
	8 
	Main platform oil cylinder rear rope wheel shaft assembly
	1

	
	47 
	M10 butter tter
	2

	
	27 
	M12 × 30 external hexagon bolt
	2

	
	36 
	Diameter: 12 flat pad
	2

	
	37 
	Diameter: 12 bullet pad
	2

	79 
	
	Type of cord core 17.5, L1
	1

	80 
	
	Type of cord core 17.5, L2
	1

	81 
	
	Type of cord core 17.5, L3
	1

	82 
	
	Type of cord core 17.5, L4
	1

	
	49 
	M30 nut
	8

	
	41 
	Diameter: 30 flat pad
	8

	
	28 
	M14 × 50 outer hexagon bolt
	8

	
	29 
	M14 × 60 outer hexagon bolt
	8

	
	40 
	Diameter: 14 flat pad
	16

	
	41 
	Diameter: 14 bullet pad
	16

	

	Cross am assembly section

	
	9 
	cylinder rear beam assembly
	1

	
	10 
	Cylinder front cross-beam assembly
	1

	83 
	
	Cross am insurance pull spring bracket A
	2

	84 
	
	Cross am insurance pull spring bracket B
	2

	
	22 
	M8 × 15 round-head bolt
	8

	
	34 
	Diameter: 8 flat pad
	8

	
	35 
	Diameter: 8 bullet pad
	8

	85 
	
	Beam steel wire rope wheel
	4

	86 
	
	Oil-free bearing
	4

	
	11 
	Cross am rope wheel shaft
	4

	87 
	
	Beam rope wheel retaining ring
	8

	
	23 
	M8 × 15 External hexagon bolt
	4

	
	34 
	Diameter: 8 flat pad
	4

	
	35 
	Diameter: 8 bullet pad
	4

	
	47 
	M10 butter tter
	4

	88 
	
	Cross-beam wire rope limit pin
	4

	89 
	
	Diameter 12 card spring
	8

	90 
	
	Cross am safety shaft
	4

	
	12 
	Beam mechanical safety hook
	4

	
	13 
	Cross-bar pneumatic insurance hook A
	2

	
	14 
	Cross-bar pneumatic insurance hook B
	2

	91 
	
	Cross am mechanical insurance limit pin
	4

	92 
	
	Beam mechanical insurance limit wheel
	4

	93 
	
	Beam beam slider B-100X30X6
	16

	
	17 
	M6 × 15 Flat-head screw
	16

	94 
	
	Pull the spring (￠ 1.6 × ￠ 12 × 72)
	8

	95 
	
	LMSAL16 × 45-Y safe cylinder with Y-type connector
	4

	96 
	
	Direct air connector for ￠ 8 (cylinder type)
	4

	
	21 
	M6 × 25 External hexagon bolt
	8

	
	44 
	M6 self-locking nut
	8

	
	75 
	Three-gas connector for ￠ 8
	2

	
	62 
	￠ 8, trachea
	4

	97 
	
	Beam beam slider A
	8

	
	26 
	M12 × 25 Flat-head screw
	24

	98 
	
	Beam Limit Slider- ￠ 50 ￠ 12 × 11
	8

	
	24 
	M8 × 35 flat-head screw
	8

	
	46 
	M8 self-locking nut
	8

	99 
	
	Small cross of shield
	4

	100 
	
	Long shield of crossmember
	2

	101 
	
	Long shield of beam
	4

	
	19 
	M6X15 round-head bolt
	32

	
	32 
	Diameter: 6 flat pad
	32

	
	33 
	Diameter: 6 bullet pad
	32

	

	Complete assembly part

	
	15 
	Car board assembly
	2

	102 
	
	Nylon slip
	2

	
	16 
	M5X15 round-head bolt
	8

	
	30 
	Diameter: 5 flat pad
	8

	
	42 
	M5 nut
	8

	103 
	
	Car board pin
	2

	104 
	
	R-type pin
	4

	105 
	
	Fender plate
	2

	106 
	
	Rubber brake rubber pad
	2














8. Hydraulic system and electrical components of the lift
1.  Appearance and explosion diagram of the hydraulic station
2.  Hydraulic system of the lift
 A. Hydraulic Schematic Drawing
 B. Hydraulic Ellement e
C. Operating principle of the hydraulic system
 D. Electrical Schematics Drawing

















1. Appearance and explosion diagram of hydraulic station

[image: 油缸]
             









	SNumber
	Name:
	Quantity
	SNumber
	Name:
	Quantity

	A1
	Electric motor
	1
	A9
	Seal ket
	1

	A2
	Valcore
	1
	A10
	Head head
	1

	A3
	Oil tank
	1
	A11
	M5X40 outer hexagon screw
	4

	A4
	Down speed control valve
	1
	A12
	Φ5 flat cushion
	4

	A5
	Head head
	1
	A13
	Φ5 Ppad
	4

	A6
	Oil outlet
	1
	A14
	M6X20 outer hexagon screw
	4

	A7
	Oil outlet
	1
	A15
	Φ6 flat cushion
	4

	A8
	Hand-wrench valve
	1
	A16
	Φ6 Ppad
	4










2.Hydraulic system for the lift
A. Hydraulic Schematic Drawing
[image: ]







B. Hydraulic Element e
	A9
	Oil cylinder
	
	
	1
	

	A8
	Solenoid valve
	
	
	1
	

	A7
	Check valve
	
	
	1
	

	A6
	Down-down throttle valve
	
	
	1
	

	A5
	Oil pump
	
	
	1
	

	A4
	Overflow valve
	
	
	1
	

	A3
	Oil tank
	
	
	1
	Volume: 10 L

	A2
	Oil filter
	
	
	1
	

	A1
	Motor:
	
	
	1
	

	Number
	Name:
	Model Number
	Specification
	Number of parts
	Notes





C. The hydraulic system works as follows:
When pressing the start button on the hydraulic station, the motor starts to drive the oil pump and inhale the pressure pump from the fuel tank to the serial number A9 cylinder to move the piston rod. The A4 overflow valve is closed and the pressure is adjusted before delivery. Requirements for rated load for lifting. However, when the system pressure exceeds the limit, the automatic overflow valve discharges the oil. Release the start button, stop oil supply, lift, and start operation. If it drops, click a little first, open the mechanical safety lock, press the drop button and the solenoid valve A8 begins to unload oil.



D. Electrical Schematic (three phase, or single phase)
(* During installation, we must connect according to the schematic diagram to ensure that each connection is reliable and grounded, and the input power supply must be equipped with electric leakage and overcurrent protection switch)




	SB
	Point torsion
	LXW5-11M/L
	1

	KM
	AC contactor
	CJX1-6.3/01-240V
	1

	Code name
	Name:
	Model Number
	Quantity








9. Common Troubleshooting
  
	SNumber
	Failure ault
	Exclclusion Method

	1
	Motor is not rotating
	● Check for power
● Check for loose wiring in the motor junction box

	2
	Motor rotation without pressure oil
	● single phase electric rotation direction is wrong, changing the two incoming line positions.
● Check the suction pipe in the tank.

	3
	Hydraulic drops slowly after lifting
(Poor pressure protection)
	● Wash the check and reversing valves for the power unit.

	4
	Security lock lock
	· Observe the normal position of the lock safety hook.
· Observe whether the column position is correct.
· Check the reset spring action of the safety hook.

	5
	Motor and electrical appliance failure
	●Cut off the power in time and is inspected, repaired and replaced by a professional electrician.

	6
	Others

	●Other found to work abnormal, telephone consultation. Willing to serve you.















10. Packing list
	
	
	Boacking
	

	SNumber
	
	Product Name
	Quantity

	51 
	
	Power unit
	1

	52 
	
	9 / 16 Tip power unit connector
	1

	53 
	
	￠ 14 Copper sealing gasket
	1

	
	25 
	M8X35 outer hexagon bolt
	4

	
	34 
	Diameter: 8 flat pad
	8

	
	35 
	Diameter: 8 bullet pad
	4

	
	45 
	M8 nut
	4

	55 
	
	AL-3000-03 large oil and water separator
	1

	56 
	
	Right-angle air connector for ￠ 8
	2

	
	20 
	M6 × 20 round-head bolt
	2

	
	32 
	Diameter: 6 flat pad
	2

	
	33 
	Diameter: 6 bullet pad
	2

	57 
	
	Oil and water separator protection bracket
	1

	
	18 
	M6 × 15 External hexagon bolt
	2

	
	32 
	Diameter: 6 flat pad
	2

	
	33 
	Diameter: 6 bullet pad
	2

	58 
	
	TSV86522-S pneumatic unlock panel valve
	1

	59 
	
	Pass-through air connector for ￠ 8
	2

	60 
	
	Micro-silencer
	2

	61 
	
	Plug head
	1

	62 
	
	￠ 8, trachea
	1

	
	
	Expansion expansion bolt
	16

	
	
	Circular gap flat cushion
	20

	
	
	Wire tie 
	10








11. List of vulnerable parts
	SNumber
	
	Product Name
	

	55 
	
	AL-3000-03 large oil and water separator
	

	58 
	
	TSV86522-S pneumatic unlock panel valve
	

	76 
	
	Platform steel wire rope wheel
	

	77 
	
	Nylon wear sleeve
	

	79 
	
	Type of cord core 17.5, L1
	

	80 
	
	Type of cord core 17.5, L2
	

	81 
	
	Type of cord core 17.5, L3
	

	82 
	
	Type of cord core 17.5, L4
	

	85 
	
	Beam steel wire rope wheel
	

	86 
	
	Oil-free bearing
	

	92 
	
	Beam mechanical insurance limit wheel
	

	93 
	
	Beam beam slider B-100X30X6
	

	97 
	
	Beam beam slider A
	

	98 
	
	Beam Limit Slider- ￠ 50 ￠ 12 × 11
	

	102 
	
	Nylon slip
	

	106 
	
	Rubber brake rubber pad
	

	
	
	
	

	
	
	
	












68

image5.png
Hlvﬁ duyuyygoyyuty L

*— |

]

i

1]





image6.png




image7.png




image8.png




image9.png




image10.png




image11.png




image12.png




image13.png




image14.png




image15.png




image16.png




image17.png




image18.png




image19.png




image20.png




image21.png




image22.png
74
FIEAEA

e

\
’ ) 2l )
‘ H ) f'\

R RAED

04




image23.png




image24.png
02/34/35
83

03/34/35





image25.png




image26.png
\l 0,/50/42




image27.png




image28.png




image29.png




image30.png
& &





image31.png




image32.png
29/40/4]

a §
"

"
A 5

7~ o
8,/40/4




image33.png




image34.png




image35.png
09
19/30/33

103
29/40/4]

19/32/33 &8

P




image36.png
00/32/33 /43 - h KA

58/60 /61
2

5, /53





image37.png
N

00/32./33





image38.png
)





image39.png




image40.jpeg




image41.emf



oleObject1.bin

image42.wmf
KM

KM

SB


image1.png
AiGH-1iFT

EEEEEEEEE




image2.png




image3.png




image4.png




